SPECIFICATION

1.  Description

Customer
Model No.

Part No.
Standard
Antenna Profile

Color

© NN kW

Electrical Characteristics
Operating Frequency
Antenna Type
Polarization Type
Type of Radiation
Peak Gain
Impedance
V.S.W.R.

9. Mechanical Characteristics

Action
Connector
Core

10. Raw Material

Coaxial Cable

Housing

Hinge

2.4G ANTENNA With SMA PLUG
REVERSE

80SRP-A
IEEE 802.11b/g Wireless LAN

83.3mm (see Drawing)
Black

2.4~2.5GHz

1/4A Dipole Sleeve
Linear

Toroidal

2.0 dBi Typical

50 Ohm nominal
2.0:1 Max.

Swivel Type
RP-SMA (M)
N/A

MIL-C-17 RG-178 B/U
TPU
PC+ALLOY
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Electrical Properties

Return Loss

1 Ackive ChiTrace 2 Response 3 Stimulus 4 Mekr/Analysis 5 Instr State

A 511 Log Mag 10.00dEF Ref 0.000dE [FL]

5,00
1 2.400000000 GHz -16.420 dE
Z  2.450000000 GHz -20.440 dE
»3  2.600000000 GHz -17.857 dE
40.00
20,00
20.00
10.00
0.000 L]
il
-10.00
E]
-20.00 1
]
-30.00
-401.00
-E50.00 T Y
1 Start 2 GHz IFEIN 70 kHz Stop 3 GHz [N




Electrical Properties

V.S.WR

1 Ackive ChiTrace 2 Response 3 Stimulus 4 Merfanalysis S Instr Stake

P 511 SWR 1,000/ Ref 1,000 [F1]
11.00

1 2.400000000 GHz 1.3224%
2 2.450000000 GHz 1.2182
=3 2.500000000 GHz 1.32684
10.00

3.000

&.000

7000

&.000

S.000

4,000

2.000

2.000

1.000 v 4
1 Start 2 GHz IFBM 70 kHz Stop 3 GH: =0
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Electrical Properties

Radiation Pattern — H Plane

Model No: 16 Antenna Position: Verfical

Test Mode: H-PLANE

Freq(hHz) peak(dBi) Angle(n) AvzidBi

2400100 | 138 ]IEEE.QE | [0'5a

|

Freq(}Hz) peak(dBi Angle(d)l AvzidBi

g 225000 | [252 |[30245 |[205

|

FregMHz) pealudED Angle(o)  Lvg(dBi)

g #5000 ZoT|Esser (i3
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Electrical Properties

Radiation Pattern — E Plane

Model No: 16 Antenna Position: Honzomntal

Test Mode: E-FLANE

Freq(lHz) peak(dBi) Lngle(n) AvzidBi

240000 | [233|[28337 |1

|

Freq(}Hz) peak(dBi) Angleln) AvzidBi

g 2so00 | 197 |Bosl |63

FreqidHz) peak(dBi) Anglein)  Lvg{dBi)

.}2490.un| [237 |Bssi |20
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Coaxial Cable Data Sheet
RG-178

SPECIFICATION FOR APPROVAL

DOCUMENT: A30178B001

RG-178B/U

SIZE: 7/0.102 SCCS

RECOGNIZED: UL 1979

@) WONDERFUL HI-TECH CO.LTD

IOFFICE © 72WU KONG 6TH ROAD, FACTORY : 17 PEI YUAN ROAD,
WU KU IND. DISTRICT CHUNG-LI IND. PARK
TAIPEI HSIEN,TAIWAN TAIWAN, R.O.C.
TEL - (02)22988033 TEL : (034527777

FAX : (02)22988031-2 FAX : (03)4517214
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@ WONDERFUL HI-TECH CO., LTD

EDITION : 1.2

MAKER : C.Y.CHEN

CONFIRM : SN.WONG

SPECIFICATION
105C 30V DOCUMENT NO :
ST LE UL 1979 A30178B001
ESTABLISHED DATE:
SIZE RG-178B/U 2004/03/22
ISTANDARD : MIL-C-17
Size AWG 30
; Silver-Coated Copper
Conductor Material o Clad Steel
Conductors No. — 7
Conductors Size mm 0.102
O.D. mm 0.30
Average Thickness mm 0.28
Insulation [Diameter mm 0.86 +0.03
Maternial -——- FEP
Color ——— Clear
Braid Material ---- | Silver-Coated Copper
Construction mm 16/3/0.10
Coverage % 95
Average Thickness mm 0.25
Jacket |Diameter mm 1.80 +0.05
Material -—- FEP
Color ——-- Brown
Marking
Drawing
AK001/210X297/1.0 PAGE: 1

APPROVAL : W.J.WANG




@ WONDERFUL HI-TECH CO., LTD.

SPECIFICATION
Electrical & Physical Properties
[tem RG-178B/U
Rating Temp Voltage 105C 30V
[Conductor Resistance 838 OHM/KM/20C MAX.
Insulation Resistance 3000 MEGA OHM/KM MIN.
Dielectric Strength AC 500V/Minute
Spark Test 2.5KV
Tensile Strength (2500 PSI MIN.( 1.76 Kg / m 1)
Unaged -
Insulation Elongation 200% MIN.
el Tensile Strength [UNAGED MIN 75%(168HRSx232°C)
Elongation UNAGED MIN 75%(168HRSx232°C)
Tensile Strength (2500 PSI MIN.( 1.76 Kg / m 1)
Unaged -
Jacket Elongation 200% MIN.
Aged Tensile Strength [UNAGED MIN.75%(168HRSx%232°C)
Elongation UNAGED MIN.75%(168HRS*%2327C)

Nom. Impedance

50 Ohms

Nom. Capacitance 95.8 pF/m

Nom. Vel. of Prop. 69.5%

VSWR (0 -6 GHZ) UNDER 1.3

Attenuation | 100MHz| 1GHz | 1.8GHz | 2.4GHz | 5.2GHz | 6GHz
(dB/100m) | 46 155 295 340 505 550
AK001/210X297/1.0 PAGE : 2
EDITION : 1.2

MAKER : C.Y.CHEN

CONFIRM : SN.WONG

APPROVAL : W.J.WANG
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;Eﬂﬁ#ﬁ% A . CE/2007/642054 g . 2007/07/02 HE : 1 of 8

B AR A IR 8 (A A A
WONDERFUL HI-TECH CQ., LTD.

HEE S PR L EBITHR

NO. 17, PEI-YUAN ROAD, CHUNG-LI IND. PARK, TAOYUAN, TAIWAN,

R. 0. C.

ARTRBRESE TR, LhEP S48 T P EBI F(The following samplels) was/were submitted
and identified byfon behalf of the client as) !

b 4 A5 (Sample Description) i RF COAYIAL CABLE

548k (Style/Item No.) :  RG-316/U, RG-179/U, RG-178B/U, RF4054 MINI 1.48MM

J& 4 6 3 (Bauple Receiving Date) : 2007/06/20

A A M (Testing Period) r 2007/06/20 TO 2007/06/26 AND 2007/06/27 TC 2007/07/02

M FEE / Test Requested : % JE RoHS 2002/95/EC A EMZIAE L. / In accordance with the
RoHS Directive 2002/35/BC, and its amendment directives.

W HFE /7 Teat Method : SEIEC 62321, Ed. 1 111/54/CDVH 48], / With reference to IEC

52321, Ed.1 111/54/CDV. Procedures for the Determination of

Levels of Regulated Substances in Electrotechnical Products.

(1) ARBREGTRR TR ALRBNESF . / Deternination of
Cadmium by ICP-AES.

(2) AEBRGTRRTHFABBRBAUSESE . / Deternination of
Lead by ICP-AES.

(3) AABHRGTRATHHABRBEAURSE. / Deternination of
Mercury by ICP-AES.

(4) S H B E 2%, ASpot test / ColorimetricT ikl =544
AF. [/ Determination of Hexavalent Chromium for metallic

samples by Spot test / Colorimetric Method.
(5) 412 BT 2HS, AU-VISKEA 5 E44F. / Determination

of Hexavalent Chromium for non-metallic samples by U¥/Vis

Spectrometry.

(6) ARANZHE/ HHEEHFRBEFRBARSF. /
Determination of PBB and PBDE by GC/MS.

AJEE R / Test Result{s) : EAT—H.

igned for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory - Taipei

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company, Any unauthorized alteration, forgery or falsification of the content ar appearance of this report is unlawful and
offenders may be prosecutgd to the fullest extent of the law
1 MO, 136-1, Wu Kung Road, Wuku Industrial Zone, Taipei county, Taiwan.
1(BAE-2) 22393939 f{BAG-2) Z299-3237  www S5 Corm




;Eﬂﬁ#ﬁ% A . CE/2007/642054 g . 2007/07/02 HE : 2 of 8

B At R Ay A IR ) 1000 A A
WONDERFUL HI-TECH CO., LID.

AR SR IR OL B B ITHR
NO. 17, PEI-YUAN ROAD, CHUNG-LI IND. PARK, TAOYUAN, TAIWAN,
R. 0. C.

RISER (BfE: mgikg) / Test Resultfs)

BEEE / WF & 82 / Result FE M
Methad - X
Test Item (s): {(Refer to) No.l No.2 No.3 {MDL)
4% / Cadmium (Cd) (1) n.d. n.d. n.d. 2
% / Lead (Pb) (2) n.d. n.d. n.d. 2
F [ Wercury (Hg) (3) n.d. n.d. n.d. 2
7~ B45 / Hexavalent Chromium Cr{VI} by (4} Negative - Negative See Note &
Spot test / hoiling water extraction
B4 / Hexavalent Chromium Cr{VI} by (5) --- n.d. --- 2
alkaline extraction
5&#*%# / Sum of PBBs --- n.d. --- -
f‘&}ﬁf‘lﬁ / Monohromobiphenyl - n.d. --- 5
ZGRMER / Dibromobiphenyl --- n.d. --- 5
ZRER / Tribromohiphenyl --- n.d. --- 5
TREEH / Tetrabromohiphenyl --- n.d. --- 5
ﬂ&mzﬁ / Pentahromobiphenyl --- n.d. --- o
ST BE A / Hexabromobiphenyl --- n.d. --- 5
LR / Heptabromohiphenyl --- n.d. --- 5
AORBER 7 Octabromobiphenyl --- n.d. --- 5
fbﬁﬂgﬁﬁ / Nonabromobiphenyl --- n.d. --= 5
+ A/ Decahromobiphenyl --- n.d. --- 5
FEB AN, (—£/8) / Sun of --- n.d. - _
PBDEs {Mono to Nona} (Hote 4) (6)
— R / Monobromobiphenyl ether --- n.d. --- )
;ﬁmzﬁﬁﬁ / Dibromobiphenyl ether --- n.d. --- 5
ZORBEAEE / Trihromohiphenyl ether --- n.d. --- 5
TR 3R / Tetrabromobiphenyl ether --- n.d. --- 5
BOREAE S Pentabromobiphenyl ether --- n.d. --- 5
ST 3B / Hexabromobiphenyl ether --- n.d. --- 5
g3 / Heptabromobiphenyl ether --- n.d. --- 5
/\&WK% / Octahromobiphenyl ether --- n.d. --- 5
%&%K% ! Nonabromobiphenyl ether --= n.d. --= 5
‘f‘&ﬂ?ﬁiﬁﬁf / Decahromohiphenyl ether --- n.d. --- 5
S AMERSH (—Z-FR) / Sum of --- n.d. - _
PBDEs {Mono to Deca}

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company, Any unauthorized alteration, forgery or falsification of the content ar appearance of this report is unlawful and
offenders may be prosecutgd to the fullest extent of the law
1 MO, 136-1, Wu Kung Road, Wuku Industrial Zone, Taipei county, Taiwan.
1(BAE-2) 22393939 f{BAG-2) Z299-3237  www S5 Corm




;Eﬂﬁ#ﬁ% A . CE/2007/642054 g . 2007/07/02 HE : 3 of 8

B AR RAH IRE 8 (0O O O
WONDERFUL HI-TECH CO., LTD.
HRE 8% 4R TG E R 1T
NO. 17, PEI-YUAN ROAD, CHUNG-LI IND. PARK, TAOYUAN, TAIWAN,
R. 0. C.
BB E / & %/ R
Method Resul t 12
Test Item {s): (Refer to) No.4d (MDL)
4% / Cadwium (Cd) (1) n.d. 2
8% / Lead (Fh) (2) n.d 2
F / Mercury (Hg) (3) n.d 2
sS{E4% / Hexavalent Chromium Cr{VI) by {5) n.d 2
alkaline extraction
S AB AR / Sun of PBBs n.d. -
fwf'c}]?f.‘rfﬁ / Wonohromobiphenyl n.d. 5
ZGRBER Dibromobiphenyl n.d. 5
ZURBEAR / Tribrowobiphenyl n.d. 5
R/ Tetrabromobiphenyl n.d. 5
BB / Fentabromohiphenyl n.d. 2
STIRBE R/ Hexahromobiphenyl n.d. 2
R FEH / Heptahromohiphenyl n.d. 5
AR Octabromobiphenyl n.d. 5
fbﬁﬂgﬁﬁ / Nonabromobiphenyl n.d. 5
TR / Decabromobiphenyl n.d. 5
BABERM (—E748) / Sup of n.d. -
PBDEs {Mono to Hona) (Hote 4) (6)
*‘ﬁmﬁﬁﬁﬁ ! Monobromobiphenyl ether n.d. 5
ZUGRBEHREE / Dibromobiphenyl ether n.d. 5
i&ﬂ?ﬁiﬁﬂ% ! Tribromobiphenyl ether n.d. 5
@&ﬂ?ﬁﬁﬁﬁﬁ ! Tetrabromobiphenyl ether n.d. 5
BB AEE Pentabromobiphenyl ether n.d. 5
ST REY Hexabromohiphenyl ether n.d. 2
R AEE / Heptabromobiphenyl ether n.d. 5
RIS REE Octabromobiphenyl ether n.d. 2
izﬂﬁ?ﬁiﬁﬁi / MNonahromobiphenyl ether fn.d. 5
ﬁ"&)ﬁf‘:}fﬁ?&% / Decabromobiphenyl ether n.d. 5
RS (—Z-+iR) / Sum of n.d. -
PBDEs {Mono to Deca}

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company, Any unauthorized alteration, forgery or falsification of the content ar appearance of this report is unlawful and
offenders may be prosecutgd to the fullest extent of the law
1 MO, 136-1, Wu Kung Road, Wuku Industrial Zone, Taipei county, Taiwan.
1(BAE-2) 22393939 f{BAG-2) Z299-3237  www S5 Corm




;Eﬂﬁ#ﬁ% A . CE/2007/642054 g . 2007/07/02 HE : 4 of 8

B At R Ay A IR ) 1000 A A
WONDERFUL HI-TECH CO., LID.

AR SR IR OL B B ITHR
NO. 17, PEI-YUAN ROAD, CHUNG-LI IND. PARK, TAOYUAN, TAIWAN,
R. 0. C.

WK / TEST PART DESCRIPTION:

NO.1 . BE4FE(4542) / SILVER COLORED METAL WIRE (INCLUDING THE PLATING LAYER)
NO.2 : HESEMEsL / TRANSPARENT FLASTIC TACKET

NO.3 : BRE4B8(4548) / SILVER COLORED METAL WIRE (INCLUDING THE PLATING LAYER)
NO.4 : AAE 4 / ORANGE PLASTIC JACKET

Note : 1. mg/kg = ppm

1
2. n.d. = Not Detected / itk
3. MDL = Method Detection Limit / F3%{&aIEME
4. According to 2005/717/EC DecaBDE is exempt.
MAF 200510 A 13 8 B a3k 2005/ 717 /EC » #372002/95/ECH & » EIRALR:
BT AE R TR RS A AR -
5. Spot-test:

Negative = Absence of Cr(VI} coating / surface layer,

Positive = Presence of Cr{VI) coating / surface layer:

{The tested sample should be further verified by boiling-water-extraction method if the

spot test result cannot he confirmed.)

Negat ive=$5 /2 {50 F 5| < E45, Positives &8 P3| =E4,

FHAAEERERME, WEIES T dhoiling-water-extract ion]FF iRk — FRER

Boiling-water-extraction:

Negative = Ahsence of Cr(VI) coating / surface layer,

Positive = Presence of Cr{VI) coating / surface layer; the detected concentration in
boiling-water-extraction solution is equal or greater than 0.02 mg/kg with 50 cm®
sample surface area.

Negative=452 AN F 3| = {E4, Positive=45 2 LA 3] = F 48
BRI Z0.02 ug/kg with 50 ot {(sample surface area)
6. "-" = Not Regulated / B4
7. "---" = Not Conducted / #il|¥8E
8. MR AR A RN HARRKRAUR - HEFPHRGURREREFRAL PHENE-~RERHSF - /
The sample(s) was/were analyzed on behalf of the applicant as mixing sample in one testing.

The ahove result(s) was/were only given as the informality value.

9. The report number of CE/2007/64205 is invalid. / B4R IEBECE/2007/642054F B¢

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company, Any unauthorized alteration, forgery or falsification of the content ar appearance of this report is unlawful and
offenders may be prosecutgd to the fullest extent of the law
1 MO, 136-1, Wu Kung Road, Wuku Industrial Zone, Taipei county, Taiwan.
1(BAE-2) 22393939 f{BAG-2) Z299-3237  www S5 Corm




;Eﬂﬁ#ﬁ% A . CE/2007/642054 g . 2007/07/02 HE : 5 of 8

B At R Ay A IR ) 1000 A A
WONDERFUL HI-TECH CO., LID.

AR SR IR OL B B ITHR
NO. 17, PEI-YUAN ROAD, CHUNG-LI IND. PARK, TAOYUAN, TAIWAN,
R. 0. C.

1) RFA TR RN RS L ESER - (BRI FERA ) /These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr6+ test method excluded )
2) R AE : FE4#E /Name of the person who made measurement: Troy Chang
3) A F A E£4E /Name of the person in charge of measurement: Daniel Yeh

| 4 - ¥ #4558 /Cutting - Preparation

¥

| A EHA S EE / Sample Measurement I
£ Pb - 43 Cd # Hg 184
4 L 4 A 4
AR Bl & 63 H M oA i TRk iR 4T B AR AL AL @ EH Lk fAdd
(e T A& P +) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNOMCIHF digestion reagent
material (as below table) l
¥ ¥ Ho#h Z 3 F A BT
_| @i / Filtration }_l foE ¥/ Heatto
appropriate
temperature to extract
v #i& [ Residue
# [ Solution + ¢
— BEngamEARRL [
) R Cool, filter digestate
Alkali Fusion through filter
* 2 Bmme !
HCl to dissolve l
LRBETHER %3545 /ICP-AES
| srmesrzsrurun R BRmE 1A
diphenyl-carbazide for
#H A Sample Material ek idE R [ Digestion Acid color development
4, 48, &, 174 / FoA, AER, B, AR TRk
Steel, copper, aluminum, solder Agua regia, HNOs, HCI, HE, HoCh +
# 5 / Glass : A, B EL B /H_NO3/HF I T
&, 48, 48, RE T T /Aqua regia B BN SR
Gold, platinum, palladium, ceramic 540 nm 4R A [
4 / Silver #EE JHNOs measure the
# % / Plastic RS, Bk, e, Bk f absorbance at 540 nm
HoS04, HaOo, HNOs, HC by UVVIS
HAl [ Cthers Fo AARITER 2 7 AR T
Any acid to total digestion

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company, Any unauthorized alteration, forgery or falsification of the content ar appearance of this report is unlawful and
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SGS

AR

B AR P 8

WONDERFUL HI-TECH CO.

=& . CE/2007/642054

, LTD.

AR SR IR OL B B ITHR
NO. 17, PEI-YUAN ROAD, CHUNG-LI IND. PARK, TAOYUAN, TAIWAN,

R. 0. C.

B3 . 2007/07/02

H3 : 6 of 8
{0000 OO A

SRME/ 5 R ER HHFAAR / PBB/PBDE analytical FLOW CHART

Al AL T First testing process ————

B FEES 7 Optional screen process

B4R [ Confirmation process = - = »

Sample / # &

Sample pretreatment
HAWAEE

Screen analysis E
B .

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

Sample extraction 4% & =5/
Soxhlet method & & &5

Concentrate/Dilute Extracted solution

EREERIGE

BB

Analysis by GCMS
RARG I H R DM

Issue Report BiT# &

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company, Any unauthorized alteration, forgery or falsification of the content ar appearance of this report is unlawful and

offenders may be DrDSEEUtT

d to the fullest extent of the lawr
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SGS

5Eﬂf§§‘$ﬁ% RA . CE/2007/6542054 HA : 2007/07/02 H3 : 7 of 8
BAEAR BT RS ) (OO O O
WONDERFUL HI-TECH CQ., LTD.

AR SR IR OL B B ITHR

NO. 17, PEI-YUAN ROAD, CHUNG-LI IND. PARK, TAOYUAN, TAIWAN,

R. 0. C.

72007 /64205

o T

CE/2007/6

£ bt il

4205
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SGS

5Eﬂf§§‘$ﬁ% RA . CE/2007/6542054 HA : 2007/07/02 HI# : 8 of 8
BAEAR BT RS ) (OO O O
WONDERFUL HI-TECH CQ., LTD.

AR SR IR OL B B ITHR

NO. 17, PEI-YUAN ROAD, CHUNG-LI IND. PARK, TAOYUAN, TAIWAN,

R. 0. C.

CE/2007/64205

il P ] 3em

CE/2007/64205
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R

Housing Material Data Sheet

Housing

F‘_yz

\‘$.T0’ NP FFron 244090
)
G S S o 7T | SN
NAN YA PLASTICS CORPORATION
Upittor £ & & E it %k
1
#.#%  TI9OOA (TPU) B#:93.11.15
AR ¥ HPEAE
# Mg W B (ltents) ASTM . | (Units) | (Value)
A8 (Hardness) D 2240 Shore A 90
100% 47 2L 4 3% ( 100% Modulus ) D 412 Kg/cm? 80
H /38K (Tensile Strength ) D412 Kg/cm? 450
4% & # (Ultimate Elongation) D412 % 500
W 38 K (Teer Strength ) D412 Kg/cm 110
JB& 2643 % (' Taber Abrasion) D 1044 mg <5
R # % (Bayshore Rebound ) D 2632 % >40

Rk k8K (Pretreatment )

100°C ~ 2~3 hrs

B TEE
( Production conditions )

190 ~200°C

TPU ##4 ( TPU type)

F. 6574 (Ester type)

A% A & (Molding )

A th A3t (Injection Molding )

¥ & (Product Characteristic )

At | R L At B e _
Good physical properties, Mold release easily, and
Good abrasion resistance '

F i& (Applications)

l. T ¥ %44 (Industrial elements)

2. R F B4 (for Automobile)

3. E# B4t (for Athletics)

4. Ftbdo ' B WU AR - K% - o B
%’. °

( Watch bands * pet appliances ~ discs and
rings * buckles etc. ) )

L EMEEAE AT AW R AR R R SR » WA -
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. P ;A

= BB ¥R AE R AN F
NAN YA PLASTICS CORPORATION
Upittor & & 504 itk &

; .

B TIOSA (TPU) B 33 :93.&1;15
M B AR A g m &y

He e W Clems) ASTM | (Units) | (Value)
58 & (Hardness) D 2240 Shore A 95
100%3# 4% $¢ (100% Modulus ) D412 Kg/em? 125
3 /7138 & (Tensile Strength ) D412 Kg/cm?® _ 500
A9 & % (Ultimate Elongation ) D412 % ' 450
Py 3% E  (Tear Strength ) D412 Kg/em 130
M3 #4R % ( Taber Abrasion) D 1044 mg <55
R #3H M (Bayshore Rebound ) D 2632 % 240
3K H bR 8 K (Pretreatment) 105°C ~ 1 ~2hrs
KL RE 195 ~ 205°C

( Production conditions )

TPU #% (TPU type)

#8571 (Ester type)

A F X (Molding)

& i %I (Injection Molding )

4 M (Product Characteristic )

MthiE BRI AR

Good physical properties, Mold releasc easily, and|
Good abrasion resistance

A i& (Applications)

I.

T %% 4&# (Industrial elements)

2. A48tk (for Automobile)
3,
4 Hfbdo B RWAR S B8 Jo R

§ 8 B4 (for Athletics)

.

(Watch bands - pet appliances ~ dlscs and

rings ~ buckles etc. )

L EE RS R &mlﬁ'i‘i&ﬂ?#%ﬂ]rﬁiﬁﬁ WR o EHEA .
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Hinge( / ) - PC+ALLOY

Izod Impact(Notched) 23°C ity AR o 5 Kg-cm/em ASTM D256 85
-20°C T Kg-cm/cm ASTM D256 70
-40°C [LiE Ll Kg-cm/em ASTM D256 65
Tensile Strength Ay {eAg Y !-(gfcm2 ASTM D638 540
Elongation hrfhge Y% ASTM D638 100
Flexural Strength Wi Kg/em’ ASTM D790 800
Flexural Modulus 5 R Kg/em’ ASTM D790 20000

G4

Heat Deflection Temperature BN IR 1 ASTM D54§
66psi oC i -
264psi ¢ : 100
Flammability [k - ULS4 | o
Melting Point L aC psc | 223

Dielectric Strength T KV/MM ASTM D14y -

Dielectric Constant A7 ASTM D150 -
Volume Resistivity fErE R 0Q-CM ASTM D257 »

Specific Gravity Ll - ASTM D792 1.19

Water Absorption Bkt % ASTM  D57p 0.14
Mold Shrinkage IR s ASTM D955
Flow i oA % ' 0.4-0.6
Cross Flow T J3Ta] % i 0.5~0.7

"Mothing o this nformation shall be construed a8 8 recommendation for«any ise thal may infringe oo any patent right o as an
cndorsement ol any material supplied by Shnkong  Synthetic  Fiben  Corporstion.  We  do not gurantee  the  applicability or  the
accutacy  of s dnformotion  or the performance  of our products  in any  specefic  situation.  We i recommend  each wser ol our
products. make s own tests 10 delermine if the matenal s suitable for n particular  use. The  datn show  here  are within
the qormal range of  product  properties. but they e NOT SECIFICATION  LIMITS. Additives of any kind  alter some or all
uf e propertics * : i o

]
i

27



Test Repart

HAN YA B/
wﬁ‘u’Ei’»Ahf‘ 57,

TIC5 CORPG

CRATICN
SHU LIN, TAIPEL TAWAN, R. C, C.

No : CE/2006/B4274  Date - 2008/11/24  Page: 1 0f3

°

L‘! Hid fiu!tﬂﬁ&

bEH

Repart on the sibmilted sample said to be TPU.

Stylefliem No
Sample Reseving Date
Teding Pedcd

TIZ5AP
20081117
2006HM1AM17 TO 2006/11124

Test Reqguested

Test Method

TestResullis)

Conclusion

A

Eﬁf;dﬁéih V;ay g%ﬁ)ﬁ&mef

..ugmsd for and on behalf of

5CS TAWANLTD.

Trw repear o 1ae 307 Fe o o acserdstoe Witn the origieal irsucs remants for raferere onle,

in accordan ce with the RoHS Directive 2002/93/E€, and ils
amendment directives.

{1y With reference ta BS EN 1122:2001, Methad B for Cadmium
Content. Analydswas performed by ICPAES.

{2} Vdth reference to US EPA Method 3050E for Lead Content.
Analygswasperfommed by ICRAES, :

{3y With reference to US EPA Methcd 3052 for Mercury Content,
Anaiydeswas performed by ICPAES.

{4} Ydith reference lo US EPA Method 2060A & T186A for
Hexavaleat Chromium far non-metallic mampies Analygswss
perfarmed by UVAVis Spectrometry,

(5} With reference to US EPA 3546(.- for PBE<PEDE: Content.
Anelysiswasperformed by GUAS.

Please rafer to next page(s).

Based aon the performied tesis on swubmilled samples the ted rewits
sre compliant with the limits of RoKE Directive 2002/85/5C and itz
swbsequent amendments.

kg Test Fesot Lottt be f‘hn..uk G e vt

n_xu iowrden poanse i A Le Tomgans ang unavtosized secovden, foogsn o Fatufistion o7 e Lntent oo S Baney ¢ 1YL et s unlietnt st

rm 'nt‘f’ o o

T‘cme Edlipst grens of the 1w

N3 1351 W Kunp Resd warlo Indygteat Jane T apc’ erumy T ackar

TR 2y 2ORNR T ) AT w1yt core 1

i




Test Report

No : CEf2006/84274

NAN Y& FLASTI C\‘J CORPORATIOGN
52 WEIYANG &

. SHU LIN, TAIFEL TAIWAN, R. ©

s

T

, W |ﬂ~\l,v‘;‘f~w‘%ﬁ#’
e
\

e o Pt
cabpra

ol{ephires

ST ek Ao dzras Mts the ol ieuse resons for raferebe only
e por e un Wine O

O a2

Date . 200611724

jal

Page: Zofd

ot

& s Tt FaaeeT tannet be reorpdueed zalan il
crEae Ay unauihasived attaranor orgen or 1315HCHEN 06T certenl O FnlER INCE ATIN TENDT L frhbed
LOLEq0 10 the Fliest rent of ThE fes .
e i L3 1B Wby R wurteal Zone Tuipr onuty Yaivar
JEEE-2) KK ey il
t
TOTAL P.O3

P.03

W

ettt |



FRONM : T0 a2 F.02

UL VU

Test Repart No : CE/2006/B4274  Date : 2006/M1/24 Page: 2 of 3

NAM Y& BLASTICS CORPORATION i i el e s
55, WERWANS ST.. SHU LIN, TAIPEL, TAMAN, R. ©. ©, )

Tesxd resuitsm«' chemical method Unit mglg)

Test tem {s¥ Method Result wiDL RoHS
{Refer to} No. i Limil
Cadmivm {Td} {1} n.g. 2 100
Lead (Pod {2} nd. 2 1000
sercury (Hgl {3} n.g. 2 1000
Hesavalent Chromivm (O 4y n.¢. 2 1000
Sum of PBBs n.d. - 1000
NMonobromobipheny : n.d. 5 -
Gibro ‘ot&sphen}n n.g. 5 -
Tranmmobisheny ' , nd. 5 -
Tetrebromaobipheny neo. o -
Fentabromabipheny nd. 5 -
mevabremobighenyl ) n.d, 5
HewtaL‘rr‘zfz‘scrbipher‘-" n.d. 5 -
Getabramobiphenyd n.g. ) -
Nonabramobipharnygd n.d. 5 -
Decabronicbiphenyd n.d. 5 “
Sum of PROEs {Mono toe Ronal (Note 4] 53 nd. - 1000
Monauromehipnenyd ether n.d. o
Dibrom obipheny! ether n.d. 5 -
Trbremobiphenyl =ther n.g. o -
Tetrabramobipheuy! ether nd. 5 -
Fentzbromobipheny sther nd. 5 -
Fexabrarachiphensyt ether nd, 5 -
(Heplabr -mcxi.ipnenyi sther nd. 5 -
Ceaabromobiphenyl ether ] nd. 5 -
Mo k' ;.mu?h{-‘ns( ether n.¢. g -
Decabromobiphenyl elhar n.d. 5 -
Sum of PBDEs (Mone to Deca) n.g. - -
Test Part Deseyiplion:
MO : TRANSFARENT PLASTIC PELLETS ’
Mote © 1 mafg = ppm
7. n.d.=Not Detected
. 3. MDL e Method Deteclion Limit
A Sy of Moo to NonzBDE & acoording to 200571 7/EC DecaBDE tsexempt.
£ = pot Regulsted
contza of T POT LE :-L:C'd-r.:c. witn the atalrst icauec resors for refererse only. This Test Fauer sufiet be femrd iras s L4

B e r‘icx, peseagan of b Compaty Any naudmnited stecatior | forpe of falelicaicn ot the e ¢ Zubea hee O TS renedl s Ly 3
¢ = IfIﬂ wthe Gallerr v of the 1o

JTE Y Murn Rlend @

‘peustast Zane Tuips Caurds Tosene
CRER ) BORSHRAE 3

YIIT weed ELys SO G
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Test Report No.: GZ0612183017/CHEM Date: DEC 15,2006  Page 1 of 3

SHENZHEN CITY LIANFENG METAL PLASTIC PRODUCE CO., LTD. 11290 WORKSHOPS
LIULIAN LAOWEI VILLAGE INDUSTRIAL AREA, PINGDI TOWN, LONGGANG DISTRICT, SHENZHEN

Report on the submitted sample said to be E& =

5G5S Ref No. t GZ10173051EC-3.3
Sample Receiving Date :DEG 11,2008
Testing Period :DEC 11,2006 TO DEC 15, 2006

Test Requestad : In accordance with the RoHS Directive 2002/95/EC, and its amendment directives.

Test Method : With reference to IEC 62321 Ed.1 111/54/CDV
Procedures for the Determination of Levels of Regulated Substances in Electrotechnical Products
(1) Determination of Cadmium by ICP.
(2) Determination of Lead by ICP.
(3) Determination of Mercury by IGP.
{4) Determination of Hexavalent Chromium by Colorimetric Method.

Test Results  : Please refer to next page.

Conclusion : Basad on the performed tests on submitted sample(s), the results comply with the RoHS
Directive 2002/95/EC and its subsequent amendments.

Signed for and on behalf of
5GS-CSTC Lid.

Jiang YongPing, Terry
Sr. Engineer

The releaze of this electronic report by 5G5S RSTS Database system iz subject to the terms and conditions of 565 RSTS Database sendce and thoze apphed to
the original hardcopy repost. Far the purpase of your reference only, this electronic copy is in accordance with the issued report. User of the electranic report shall
note that SG5 authenticatas only the cleetronie report directly downloaded from SGE RETS Databaze system.



Test Report No.: GZ0612183017/CHEM Date: DEC 15,2006  Page2 of 3

Test results by chemical method (Unit: mg/kg)

. Method RoHS
Test Item(s): (refer to) No.1 MDL Limit
Cadmium{Cd) (1 N.D. 2 100
Lead {Ph) (2) N.D. 2 1000
Mercury (Hg) (3) N.D. 2 1000
Hexavalent Chromium {CrV1) by Spot test 4) Negative Nsofee 4 #

Test Part Description:
No.1 Golden plated metal

Note : 1. mg/kg = ppm
2. N.D. = Not Datected (< MDL)
3. MDL = Method Detection Limit
4. Spot-test:
Negative = Absence of CrVI coating, Positive = Presence of CrV| coating;

{The tested sample should be further verified by boiling-water-extraction method if the spot test result cannot
be confirmad.)

Boiling-water-extraction:
Negative = Absence of CrV| coating
Positive = Presence of CrVl coating; the detected concentration in boiling-water-extraction solution is equal or
greater than 0.02 mg/kg with 50 em” sample surface area.
5. # = Positive indicates the presence of CrVI on the tested areas and result be regarded as conflict with RoHS
requirement.

Negative indicates the absence of CrV| on the tested areas and result be regarded as no conflict with
RoHS requirement.

The releaze of this electronic report by 5G5S RSTS Databasze system is subject to the termz and conditions of SG5 RETS Database senice and those appled to
the original hardcopy repodt. For the purpose of your reference only, this electronic copy is in accordance with the issued report. Uiser of the akectronic report =hall
nota that 5G5S authenticatas only the electronic report directly downloaded from SGE RETS Databasa system.



Test Report No.: GZ0612183017/CHEM Date: DEC 15,2006  Page 3 of 3

Sample photo :

SG8 authenticate the photo on original report only

“** End of Report ***

The releaze of this electronic report by 5G5S RSTS Database system iz subject to the terms and conditions of 565 RSTS Database sendce and thoze apphed to
the original hardcopy repost. Far the purpase of your reference only, this electronic copy is in accordance with the issued report. User of the ebectranic repart shall
note that SGS authenticates only the electronic report directly downloaded from SGE RETS Database system.



Test Report No.: GZ0612183015/CHEM Date: DEC 15,2006  Page 1 of 3

SHENZHEN CITY LIANFENG METAL PLASTIC PRODUCE CO., LTD. 1129 WORKSHOPS
LIULIAN LAOWEI VILLAGE INDUSTRIAL AREA, PINGDI TOWN, LONGGANG DISTRICT, SHENZHEN

Report on the submitted sample said to be R T

SGS Ref No. 1 GZ10173051EG-3.1
Sample Receiving Date :DEC 11,2006
Testing Period :DEC 11,2008 TO DEC 15, 2008

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its amendment directives.

Test Method : With reference to IEC 62321 Ed.1 111/54/CDV
Procedures for the Determination of Levels of Regulated Substances in Electrotechnical Products
(1) Determination of Cadmium by ICP.
(2) Determination of Lead by ICP.
(3) Determination of Mercury by ICP.
(4) Determination of Hexavalent Chromium by Colorimetric Method.

Test Results : Please refer to next page.

Conclusion : Based on the performed tests on submitted sample(s), the results comply with the RoHS
Directive 2002/95/EC and its subsequent amendments.

Signed for and on behalf of
SGS-CSTC L.

o

Jiang YongPing, Terry
Sr. Engineer

The releaze of this electronic report by 5G5S RSTS Databasze system is subject to the termz and conditions of SG5 RETS Database senice and those appled to
the original hardcopy repodt. For the purpose of your reference only, this electronic copy is in accordance with the issued report. Uiser of the akectronic report =hall
note that 5G5S authenticates only the electronic report directly downloaded from SGE RETS Database system.



Test Report No.: GZ0612183015/CHEM Date: DEC 15,2006  Page 2 of 3

Test results by chemical method (Unit: mg/kg)

. Method RoHS
Test ltem(s): (refer to) No.1 MDL Limit
Cadmium{Cd) {1 N.D. 2 100
Lead (Pb) )] N.D. 2 1000
Mercury (Hg) (3) N.D. 2 1000
Hexavalent Chromium {CrV1} by boiling . See

water extraction ) Negative Note 4 *

Test Part Description:
No.1 Silvery plated metal

Note : 1. mg/kg = ppm
2. N.D. = Not Detected (< MDL)
3. MDL = Method Detection Limit
4. Spot-test:

Negative = Absence of GrV| coating, Positive = Prasence of CrV| coating;

(The tested sample should be further verified by boiling-water-extraction method if the spot test result cannot
be confirmad.)

Boiling-water-extraction:

Negative = Absence of GrV| coating

Positive = Presence of Crvl coating; the detected concentration in boiling-water-extraction solution is equal or

greater than 0.02 mg/kg with 50 cm” sample surface area.

5. # = Positive indicates the presence of CrVl on the tested areas and result be regarded as conflict with RoHS
requirement.

Negative indicates the absence of CrV| on the tested areas and result be regarded as no conflict with
RoHS requirement.

The releaze of this electronic report by 5G5S RSTS Databasze system is subject to the termz and conditions of SG5 RETS Database senice and those appled to
the original hardcopy repost. Far the purpase of your reference anly, this electranic caopy is in sccordance with the issusd report. User of the electranic repart shall
note that 5G5S authenticates only the electonie report directly downloaded from SG8 RETS Databaza system.



Test Report No.: GZ0612183015/CHEM Date: DEC 15,2006  Page 3 of 3

Sample photo :

SGS authenticate the photo on original report only

“** End of Report ***

The releaze of this electronic report by 5G5 RSTS Databaze zystem iz subject to the termz and conditions of SG5 RSTS Databaze senice and thoze appled ta
the original hardcopy repost. For the purpose of your reference only, this electronic copy is in accordance with the issued report. User of the ebectronic report shall
note that SG5 authenticates only the clectronic report directly downloaded from SGE RETS Database system.
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Tost Repart Mo GZ00S14GABBIVCHEM  Dae: AUS 11, 2008 page 1 of 4
SHENZHEN YOUXING (NANFANG) METAL FAGTGRY
NUMBER B, HENGCHANG ROAD, XINGSHENG VILLAZE, LONGGANG TOWR, SHENZHEN CITY
Report on tha submitisd sample said 1o pe = A .
£G8 Ref No. . GR10031H3BECL1 .
Sarpia Recening Dele AUGDY, 2008 in
Taating Parod . ALIG 01, 2006 TO AL 08, 2008
Taat Requealod : AS spacified by cllent, to d-otsﬁlng_ﬂu Lﬂd Cadmium, Marcury & Hesgvalen Chrambum
SofNAN I the sobaniisd s, o
TastMethoe  Lead content - Wih referanca h{ﬁm 30508: 7946 & oltwr ack! digeston.
Cadmium cortent - With rafevance to RSEN1122; 2001 mathod B & other acid digastion.
: Mercury cantsnt - Wit raferanca to Bt 3052 1548 & ofter acid digestion.
= ) Hpravalen: CAromium contert - Al spgifiad by client with refarenca to (50 3813 : 2000
(Clavae 9.8} LT ' -

Analysks was perfarmed by ﬁm'mbdih

ar, Spet : ier and! Kidycivey Connled
Plasme Atoonlc Emisslon Soaciometeil P-AES) &?—"ﬂﬂ Spactraphoteimater.

Fnsaulia : L -
) flam N Upl | MOL | Siackplated meia] sered |
; Land Caontani (PH) T peem L 2 4 _i
Gaamum Conenijcdl Y 1 ppr |1 2 ND |
' MarcuyConterd (Hgy 7~ ] ppr?f -2 D !
Fi ypfoma a0z M0 :
i-hnvaiyﬂ.?ﬂmnlum Ennmnﬂé‘u'.l)\ — ) I i

[}
A W :
_ Nots ;ﬁ = Not Detacted (€MOLY :
- » Mathod Dataction LIkt
petn = mﬂ“‘ﬁ i H L !

The resuzt & MOL of CriVA) sk 28 “ppm” In salcufetad on 7 olacirapiein g
(=7 17giom’) (i nfomiublion Wad suamitkad By clienly, and it would ba different If
ihicknews and maieriet of Eatroplating Hiffer from assy mptian.

Thia report is ta mpﬁﬂgmgt rapart GZON061184B6/CHEM

" signed for and on behaM of

S5Q9-0STC i B
' ,
N FER .
Wong Honglal, Lee SR "'s"" S A
8r. Enginear e e
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Test Raport No.: GGUEMa02625 . Dgla:SEF 16,2008  Pageiof 2

T3 T e T A R 4
IR RETR e B Lok R A -

Rapor on the submittad sample sald tobe MH &R

=G5 Hef Na. ' GZOE0E 18245 CHEM

Buysr Uk

Sampla Recelving Dale - BEP D8, 200E

Further Sample Recmiving Cats . SEP 18, 2006

Tasling Paried T SEP 08, 2006 TO SEP 1B, 2006

Tast Recuestad - As specifiad by client, fo determine the Lead, Cadmiom, Mercury & Hexavalan Chrarmium
content in tha submilked samphke.

Tast Mathod - Laad content - WWilh refersnce to EPA 3DEDB: 1885 & othar ack digestion,
Cadmium cortant - With reference 1o 38 EN1122° 2001 methed B & other acid digestion.
Mercury contant - With raference to EPA 3052 1886 & EFA 7473; 1988 & other atid digestion.
Haxavalant Chromium content - Wilh referanca to EFA 30604 1086 & EFA 7F19EA 1892
Analysis was padomed by Aomie Abecrplion Spectromsisr & Inductively Soupled
Plasma Atomls Emission Spectremetar (ICP-AES) & DHrect Marcury analyzer & UY-VIS

Specirophotometar.
Rasuhs
H_eim_ Unit | MDOL Black I.;quuj
Lead Contant {Pb) mgikg 2 HD.
Cadmium Content (Cd) kg z ) ‘H.D.
Mercyry Comtent (Hg) mprkg | 2 KO
Haxarvalart Chiomium Canfent [GRVIY | mgikg 2 N.C

Nofs : - N[ = Not Detested (< MDL)
» MDL = Method Defaction Lirmnit
- mg/kg = ppm

Signad for and on babalf of
BGE-CETC L.

-

v

May Hua
Enginear

sgued by tho Company sublec: w lis Genaral Conditions of Sarvice prolid cen les o attached, Said Gand £150% M6 155
i o B8 accaeaible al www,295.c0- Miard on 15 drevn b limaalions of batubiy inelarm nilizatinn wd oA ad o onal pol das

i W e shawn dn b s Tas- Repod refar ariy to b o samplats! festee oneasa otheryies 3taled end auch 2amaleosiand 1BlaineD
Farglf I« "y L Fepor shall rot be reproduned excent in=ull wilhoulwr Ua- appoowal of the Carrang.

- GIML 024443
ETE Wl '.fl' TOLT | KRR G TR P T I e I Lo G I E | (EUNETA RS2 HACT A0 Wiva.Cil SgE. 20
v -, oy | OO T R R R T S I0E T R BI0hed | (IR AT 4B BI85 ka.cam

This TagaaNy

tMeinber of the 333 Craup (305 0A)



Test Report No.: GCOSDen2625 . Dale 5EP 19,7008  Page2of 2

SAMPLE PHCTO

** End of Report =

Thin TaggSw Frlued by the Compary subjact loits Genena| Sondilionz of Service printed cverioator altached Saw Conddons ana aleq

AL OF are Acteseinia atwyy e, som, Ataniicn is drawd 1) 1o |i-itations of Nabllily, [ ndimmnification an d jursduional pallclea

Bl Efvown in this Teal Hepor ralar only i the san pee(s) tested unless sthorwlse slatad grg se same'e(s! are retained
8t Repartansl vl b mpegdueod cxcapt In full, withaut weite n apnrewal of e Company

e GINML 024444
o0 1R SED e el "B Fare i | ey o kg B B oo Gl EY L a1 1 WA EN,E5E.00m

ATE B G ETERRSIIRE IR ST | BN | (-IRITTH © weiw G com
T
Mombar of tha 336 Groue (3658 &t



Labtest

Es 1o d NOMRER: S52HJ095720

AFELICANT: OSHEN ZHEN HORER FPRECLSE PLASTIC DATE: Jan 16, 2007

HARDWARE NICETY PRODUCTS CO0., LTD
25 BOILDING, HE ESHUI KOU SECOND
INIXISTRIAL. ZOME, GONG MIN

STREET, SHEN ZHEN CITY

ATTN: HOAMGC ZHI HUI

SAMPLE DESCRIPTION:
ONE (1] SUBMITTED SAMPLE SAID TO BE WHITE FLASTIC (FYeE S EMETF, X

M7 T .

kb rkdEiirn t**ii‘i**i‘i‘i*i‘i"*******'I'!I"i"i'l‘i'i"l'**'i'*'i*ii'l‘**i‘ii****iii*iil-i-l--i-}-ii

TESTS CONDOCTED:
A3 REQDESTED BY THE APPLICANY, FOR DETAILS REFER TO ATTACHED PAGE (G)

hkdAdkkhddd kb ddhd bk kbt bt R A AT AT A A A AR A NN AR AR NAER AN AT AR d Ak

AUTHCRIZED BY:
FOR INTERTEE TESTING SERVICES

SEENZHEN LTD.

BEN N.L. LIN
GENERAL MANRGER

ilertel TesHng Services Shenzhen Lod TR Division

T TN TORRIIRgy i A T Pl Eeidifen Rlwsrcfu, Clios BRGE 1 OF &
Tk (- TRSEARY PO e (00057900 O0EY TARYG Powicosia: 510087

Adimaiices b crms iy Bha s and oneclitioens prii bt



N =d Labtest

PEAYT REPORT NUMBEE: S2HJ095720

TESTS CONDUCTED
(A] TEST RESULT sSUMMARY FOR RoBS DIRECTIVE

TEATTNG TTEM REATLY
CAINTIM (Cd)} CONTENT ippm) (<2}
LEAD (Pk) CONTENT (ppm) 35
MERCTIRY (Hq] CONTENT (ppm] ND{<21
CHROWIUM (VI} (Cr™; CONTENT (ppm) wBicl)
(FOR ROB-METAL)

POLYBROMINATED BIPHEMYLS ([BBa)

MONOBRCMGBIPHENYL (MonoBBR] (pom) ¥Di<3)
DIBRCMOBIPHENYL {DiBB) {ppmi D {<5)
TRIBROMOAT PHENYL (TriBB} (Bpm) . N5l
TETRABROMOBRIPHERYL (TetraBB| (ppa) HD{s3)
PENTABROMOBI FHENYL (PentabBBl (ppm) HL{<5])
HENABROMOBIPAENYL (HexaBB] (pps) RE{<5)
HEPTABROMOBI PHENYL (HeptaBB) (ppm) RB{<3)
OCTABROMCRIPHENYL (OctaRB] (ppm) ¥D{<5)
HHABROMCBIPAFNYL (NMonaBB) (ppm) X¥Dh4{<h)
DECABROMCBIPHENYE (DecaBB] (pp:) FWND{{.‘J]
POLYRROMIMATED DIPHENYL ETHERS {DBDEs)

MOHOBEOMCOIFEENYT. ETHER (MonoBDE) (ppm} HD(£5)
OIBROMODIPHENYL ETHER (DiBDE] {ppm) no<s)
TRIBROMOCIPEENYL ETHER (TriBDE! (ppm) RO (<5}
TETRABROMODIPHENYL ETHER (TetraBDE) (ppm) WD {<5)
PENTRERCMODICHENYL ETHER (PentaBDE) (ppm) KD {<5)
HEXABROMODI PHENYL ETHER |HexaBDE) (ppum] BD{<h}
HEFTABRUMODIPHENYL ETHER (HeptaBOE) [ppa) MO (<5}
OCTARROMODIFHENYT FETEER (OctaBLDE) {ppm) MO (<5}
HOMAEROMODITHENYL ETHER (KonaBDE) {ppm) ND (<5}
DECABEROM(DI PHERYL ETHER (DecaBDE) (ppm) ND[<5)

PP = PARTS PER MILLICH
R} = BOT DETECTED
< = LESS THAN

NOTE : DECABDE [K POULYMERIC APFLICATIONI IS FXFMPTED ACCORDING TO RaH3

DIRECTIVE AMENDMENT 2005/717/EC,

ddrddrkdddwrldddadh A bbbk A A bbb kA R h Akl AR AN A A A AT A A A A Ak A ARk AR AN

Irertek: Testing Seraces Shenzmen L -TFH Divisian
I, Thwins) Terhmolegy b erioplrinf P Pl
Tl (00- TSNS TON  Fanc fik-TSS RS 7115 Tostcods: 510807

Chim
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(R4 Labtest

TEST RRPORT KUMBER: SZHJ095720

TESTSE CONDICTED

i6) RoHS REQUIREKENT

RESTRICTED SUBSTMUCE

LINTTE

CADMIDOM {Cd}

3.00L% (100 ppm)

LEAD {Pb}

5.1% (1000 ppm}

MERCURY {Hg}

9.1% (1000 ppm}

CHRCMIDHM (VI) (Cr™)

0.18 (1000 ppm

POLYEROMIHATED BIPHEMYLS {FPBE=)

d.1% {1000 ppm)

POLYBROMINATED DIPHENYL EHTERS (PBDES}

94.1% (1000 ppm)

THE AROVE LIMITS WERE QUOTED FROM 2002/955/EC AND AMPMDMENT 2005/€183/EC FOR

HROMOGEREOOS MATERIAL.
() TEST METHOD :

TRSTING TTHM [TESTIHG METEBOD REPOERTING LIMIT

CADHITHE {Cd) CONTENT TH REFERERCE TO IR-EOUSE METHOD 2 pom
D PETERMINED BY TCPF - OES

LERD [Pb} CONTENT TH REFERERNCE TO IK-HOO3ZE METHOD 2 ppm
D _DETEFMINED BY ICP - DES

IHERCURY {Hg} CONTENT MITH REFERENCE TC IN-HOUSE METHCD Z ppm
D DETERMINED BY ICP - DES

EROMITM (VI) {Cr™} [WITH REFERERCE TO T8 EPA 3060A « 1 ppm

CONTENT (FOR NON- 71867, 8Y ALKALINE DIGESTION AND

AL) DETERMINED BY OV — VIS
SFECTROFHOTOMETER

POLYBROMINATED WITH EEFERENCE TO US EPR 3540C, = ppm

BIPHENYL.S (FEB] & HY SOLVENT EXTRRCTION AND

POLYBROMINATED DETERMINED BY GC/MS AND HPLC

DIPHENYL ETHERS

{PBOE) o

DATE SAMPLE RECEIVED : JAN 13, 2007
TESTING FERTOD [ JAN 15, 2007 TO JAN 16, 2007

LA SR RS TR SRl SR E R SRR EER R FE YRR IS RIS R LR E R R A S AL LSRN S L LR S

Immerral Tesdrg Services Shenden Lid. TP Disidaon
TIF., Shainti muﬂunq_ Iachmbiliel 7ol Fiachel

s

Tal [S-FSSSAY TODO Foax {BS-THESES 71180 Posicais: 51 M7
St b cireemn o e s and conelifions primied o],
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END OF REPORT
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Attention is drawn to the terms and conditions printed overleal.
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FLTRAEEXELE R T
LT RIS R EE AT Tk

LU A FR i 2 BB IR BTIR B A 3604 BREIH &

SGSHEHE s GCO70100011-1

Wi B 1 (200781 H4H

st B 45 TP007E1 A4BE 200751 A10A

i 2 sk % B RoHS #84 2002/95/EC B HBIT T4 E Rk #T IR,

o B :#E IEC 62321 Ed.1 111/54/CDV R TFHRES R RES RS EMNNEREF

(1) I ICP W s &
(2) A ICP M # pi B
(3) I ICP Mz REIE &
(4) BEL BEN EARRNEE

W &R EERT I
W 4ok CEFREREMETRIE, NRE R SKE RoHS 14 2002/95/EC U AEEB TR S HE
RAHATT -

Signed for and on behalf of
SGS-CSTC Lid.

77

Jiang YolgPing, Terry
Sr. Engineer

e RER I TR AR SGS 2R 0 B R o e L R I 18 T R o B B o 2 e S A T R SR B - b £ R P HR
LERSEREME—, (UEEE. SO {URFAEES SGS REPRIASEE RS T A TRk 2 k.



MR & B GZ0701002987/CHEM  E#7:2007 41 A10H T2 2 of 3

WAL (R Z/FR):

AR B £%%5% | Not moL | RobS
& (Cd) (1) 31 2 100
# (Pb) (2) 30648™ 2 1000
F (Ha) (3) N.D. 2 1000
M E JS ) 45 (Cr VI 4) Negative ;f% 4 *
5 SR fhaf
No.1 &0 &R
HE 1. ER/TR =ppm

2.N.D.= k& (<MDL)

3. MDL = F &Rl iR

4. F PR

Negative = R 7545, Positive = Bl B 74145
(IS AMAE L RA R, WS E — SRR BRI AT
FARERE:
Negative = & fu Il 275 fir 55
Positive = & M F|75 4 & 50em” £ EARM B IA SR HKEBM R A NBORESFRAF
0.02mg/kg.
5. # Positive = A1, X =é R 5 RoHS Ekfafiih
Negative = R4, R 7% R 5 RoHS Z K fBfkkt
6. " RN E
7EMERENEFELZEBHE SR TN GZ0701000033/CHEM R Wit k, PEIEFWEHESR,
L SRR Y M

7 B AR AR SR EE 8GS BRI R F RS &3 b RIS T R E i oA AR i TR R R A . iR TR
HEE-AmiREAE—, EitEd. SO RRARERD 8GE AP MIlAIRE RE T8 £ FRR & 2 .
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Test Report No. : CE/2007/12587  Date : 2007/01/17 Page : 10of4d

SHINKONG SYNTHETIC FIBERS CORPORATION 10 0O

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : THERMOPLASTIC ALLOY RESIN

Stylefltem No. I SHINBLEND © ALLOY A724NA

Manufacturer/Yendor : SHINKONG SYNTHETIC FIBERS CORPORATION
Sample Receiving Date o 20071110

Testing Period : o 2007/M1/10 TO 2007/01/17

Test Requested :  Inaccordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method : With reference to IEC 62321, Ed.1 111/54/CDV
Procedures for the Determination of Levels of Regulated Substances
in Electrotechnical Products.

M
(2)
3
4)

(5)

Determination of Cadmium by ICP-AES.

Determination of Lead by ICP-AES.

Determination of Mercury by ICP-AES.

Determination of Hexavalent Chromium for non-metallic
samples by UV/Vis Spectrometry.

Determination of PBB and PBDE by GC/MS.

Test Result(s) : Please refer to next page(s).

igned for and on behalf of
SGS TAIWAN LTD.

The content of this POF file is in accordance with the original issued reports for reference only. This Test Report cannat be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and

MO, 1361, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
H(B66-2) 22053939 1(656-2) 2299-3237  www. sgs. comn.tw

offenders may be prosecude to the fullest extent of the law




Test Report No. : CE/2007/12587  Date : 2007/01/17 Page :20of4d

SHINKONG SYNTHETIC FIBERS CORPORATION 10 0O

Test results by chemical method (Unit: mg/kg)

Test Item (s): (g:ft:roti) R:::" MDL

Cadmium (Cd) (N n.d. 2
Lead (Pb}) (2) n.d. 2
Mercury (Hg) (3) n.d. 2
Hexavalent Chromium Cr{¥I) by alkaline {4) n.d. 2
extraction

Sum of PBBs n.d. -
Monobromobiphenyl n.d. 5
Dibromobiphenyl n.d. 5
Tribromobiphenyl n.d. 5
Tetrabrom obiphenyl n.d. 5
Pentabrom obiphenyl n.d. 5
Hexabrom obiphenyl n.d. 5
Heptabromobiphenyl n.d. 5
Octabromobiphenyl n.d. 5
Nonabrom obiphenyl n.d. 5
Decabrom obipheny| n.d. 5
Sum of PBDEs {Mono to Nona) (Note 4) (5) n.d. -
Monobromobiphenyl ether n.d. 5
Dibromobiphenyl ether n.d. 5
Tribromobiphenyl ether n.d. 5
Tetrabromobiphenyl ether n.d. 5
Pentabrom obipheny| ether n.d. 5
Hexabromobiphenyl ether n.d. 5
Heptabromobiphenyl ether n.d. 5
Octabromobipheny| ether n.d. 5
Nonabrom obiphenyl ether n.d. 5
Decabromobipheny| ether n.d. 5
Sum of PBDEs (Mono to Deca) n.d. -

TEST PART DESCRIPTION:
NO.1 : WHITE PLASTIC PELLETS
Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. 3um of Mono to NonaBDE & according to 2005/717/EC DecaBDE is exempt.
5. "-" = Not Regulated

The content of this POF file is in accordance with the original issued reports for reference only. This Test Report cannat be reproduced, except in full,
without prior written permission of the Sompany. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be proseculed to the fullest exdent of the law
TNO. 1381, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1{BB6-2) 22997939 T(BBG-2) 2299-3237  www. 505, Corm.tw




Test Report No. : CE/2007/12587  Date : 2007/01/17 Page :3of4d

SHINKONG SYNTHETIC FIBERS CORPORATION 10 0O

1) These samples were dissolved totally by pre-condiioning method according to below flow

chart.
2} Name of the person who made measurement: Troy Chang

3) Name of the person in charge of measurement Daniel Yeh

Method 1: Flow Chart of Digestion for Cd - Pb analysis

| Cutting / Preparation |
L 2
| Sample Measurement (0.5 g) |

v

Acid digestion by suitable acid depended on
different sample material (as below table)

v
_| Filtration ’_l

y
| SoI:Jtion | Restdue
v
1) Alkali Fusion
l 2} HCl to dissalve
ICP-AES

Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,O,
Glass HNOs/HF
Gold, platinum, palladium, ceramic Aqua regia
Silver HNQO4
Plastic H.S0,, H.0O,, HNQ,, HCI
Others Any acid to total digestion

The content of this POF file is in accordance with the original issued reports for reference only. This Test Report cannat be reproduced, except in full,
without prior written permission of the Sompany. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be proseculed to the fullest exdent of the law
TNO. 1381, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1{BB6-2) 22997939 T(BBG-2) 2299-3237  www. 505, Corm.tw
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Test Report No. : CE/2007/12587  Date : 2007/01/17 Page :4ofd

SHINKONG SYNTHETIC FIBERS CORPORATION 10 0O

** End of Report **

The content of this POF file is in accordance with the original issued reports for reference only. This Test Report cannat be reproduced, except in full,
without prior written permission of the Sompany. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be proseculed to the fullest exdent of the law
SGEETAMAN LIMITED TNO. 1381, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1{BB6-2) 22997939 T(BBG-2) 2299-3237  www. 505, Corm.tw
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;ﬂﬂﬂ#ﬁ% WA+ CE/2007/31888 B : 2007/03/12 H# : 1 of 3

BEEEFIRRE) |0 OO0 R
&I R R 861301158

RTHBREGhEL S, Lo/ FRESES BT !

sk B A : FoBaE AT A B RR

A5k : Gu.6~12

otk B 3 : 2007/3/6

e | : 2007/3/6 TO 2007/03/12

W E : 4§38 RoHS 2002/95/EC ZAMEHSEK.
HLE e Y : % AIEC 62321, Ed. 1 111/54/CDVH 740].

(1) ARABRBGTRETEHELRICP-AESIEIERSF.

(2) MABRBSERRTEHLBRCP-AESHRNES T,

(3) AEBESTERTHHEBRCP-IES) AL SE.

(4) SH2BHET S, BSpot test / Colorimetriod 73]
SEHLE.

L § 3 : #HAT—H.

gned for and on behalf of
SGS TAIWAN LTD.

The cantent of this POF file is in accordance with the ariginal issued reports for reference only. This Test Report cannat be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this reportis unlawful and
offenders may be prosecutgd to the fullest extent of the law:
EI MO, 136-1, W Kung Road, Wuku Industrial Zone, Taipei county, Taiwan.
\(906-2) 22993939 f(806-2) 2299-3237  www. 505, com tw




55""5—.'&*&% $#£#% . CE/2007/31388  H : 2007/03/12  E#$t : 2 of 3
P =l N
L b RAe N R ERARe 141158
AR R (Fi: mg/kg)
ME ik ¥F o kA

MR H (#5%) No.l No.2 RE
E (1) 3 -—- 2
§& (2) 95 --- 2
H& (3) n.d. -—- 2
> {H48 (Spot test / hoiling water (4) --- Negative #iE 5
extraction)

b i :
NO.1 fE2B
NO.2 BELBEE
#3E 1. mg/kg = ppm
2. n.d. = Not Detected / ¥k
3. MDL = Method Detection Limit / -F7:{SAlmMRIE
4, "---" = Not Conducted / A H|ZHE
5. Spot-test:

Negative=$5/2 P{EN] T H| 5@, Positive=4FR P B2 F 4

TN E BNy, MEHE S TE dhoiling-water-extractioni W F Fik— ¥Rk

Boiling-water-extraction:

Negative=882 AN F | = {F4, Positives4E R V5|5 {F 4
&;%)ﬁ;@&%ooz mg/kg with 50 e’ (sample surface area)

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company, Any unauthorized alteration, forgery or falsification of the content ar appearance of this report is unlawful and

MO, 136-1, Wu Kung Road, Wuku Industrial Zone, Taipei county, Taiwan.

offenders may be prDSEEUtT to the fullest extent of the law

1{B86-2) 22993939 f(B56-2) 2299-3237  www sgs.com tw
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BEAEHRLE 000 O
LB PR T R ERse1H115

|
CE/

The content of this POF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company, Any unauthorized alteration, forgery or falsification of the content ar appearance of this report is unlawful and
offenders may be prosecutgd to the fullest extent of the law
SGETAINMAARN LIMITED Ei MO, 136-1, Wu Kung Road, Wuku Industrial Zone, Taipei county, Taiwan
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